Daehan Nupharm Product List 2025

" Daehan
A® Nupharm




PRODUCTLIST | HISTORY

1984

1994
2001

2002

2005
2007

2015

2021

2022
2023

Establishment of Daehan Sinyak

Received approval for animal drug manufacturing
Acquired a pharmaceutical company

Changed company name to Dae Han New Pharm
Received KVGMP certification for animal drugs

Initial Public Offering (IPO)

Awarded for outstanding export performance (USD 3M)
Awarded for outstanding export performance (USD 5M)
Awarded for outstanding export performance (USD 10M)
Completion of R&D center in Pangyo

Changed company name to Daehan Nupharm

Expansion of Hyangnam factory



PRODUCTLIST | COLORS

ATC code | 1stlevel

The 1st level is the main classification Alimentary tract Antineoplastic apd
based on the anatomical site where and metabolism L immunomodulating
. . agents
the medicine acts.
There are 14 levels from A to V. Blooq and blood M Musculo-skeletal
forming organs system
Cardiovascular
[\ Nervous system

system

. Antiparasitic
Dermatologicals P products, insecticides
and repellents

Genito-urinary

system and sex R Respiratory system
hormones

Systemic hormonal

preparations, excluding sex S Sensory organs

hormones and insulins

Antiinfectives for
systemic use

- 29099 -

Vv Various

ATC code | 2ndlevel

The 2nd level is a detailed classification

. . 01 02 . . 05 06 07 08
based on therapeutic/pharmacological
subgroups, and is denoted by

(0]°) 10 1 12 13 14 15 16
numbers from 1 to 16.
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Circulatory System

—

Products
Compositions

Avatri Tab.
5/80/10mg

Amlodipine besylate
6.94mg (as amlodipine
5mg) / Valsartan 80mg /
Atorvastatin calcium hydrate
10.85mg (as atorvastatin
10mg)

Avatri Tab.
5/80/20mg

Amlodipine besylate
6.94mg (as amlodipine
5mg) / Valsartan 80mg /
Atorvastatin calcium hydrate
21.7mg (as atorvastatin
20mg)

Avatri Tab.
5/160/10mg

Amlodipine besylate
6.94mg (as amlodipine
5mg) / Valsartan 160mg /
Atorvastatin calcium hydrate
10.85mg (as atorvastatin
10mg)

Avatri Tab.
5/160/20mg

Amlodipine besylate
6.94mg (as amlodipine
5mg) / Valsartan 160mg /
Atorvastatin calcium hydrate
21.7mg (as atorvastatin
20mg)

Amloke Tab.

Amlodipine besylate
6.944mg (as amlodipine
5mg)

Lozaltan
Plus Tab.

Losartan potassium 50mg /
Hydrochlorothiazide 12.5mg
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Indications

* Intended for patients
requiring simultaneous
administration of the
amlodipine/valsartan

combination and atorvastatin.

* For essential hypertension
where blood pressure is
inadequately controlled with
either amlodipine or valsartan
monotherapy.

* Atorvastatin
1. To reduce the risk of
cardiovascular diseases.
2. For the management of
dyslipidemia.

* Myocardial ischemia caused
by hypertension, stable
angina, or coronary
vasospasm and vasocon
striction (variant angina)

* Patients recently diagnosed
with coronary heart disease
through angiography,
without heart failure, or with
a cardiac output above 40%:

1. To reduce the risk of
hospitalization due to angina.

2. To lower the risk of coronary
revascularization.

Hypertension inadequately
controlled by monotherapy

Administration - Dosage

Take 1tablet once daily,
preferably at the same
time each day.

* Take bmg orally once daily.

* The dose may be increased
to a maximum of 10mg per
day, adjusted based on age
and symptoms.

* Take 1 tablet once daily.

* Can be administered with or
without food.

Packing Unit

ATC
Code

30T/Bottle

30T/Bottle
300T/Bottle

30T/Bottle
300T/Bottle

10BX

08CAO01

09DA01



Circulatory System

Products
Compositions

NP Forge Tab.
5/80mg

Amlodipine 5mg /
Valsartan 80mg

NP Forge Tab.
5/160mg

Amlodipine 5mg /
Valsartan 160mg

NP Forge Tab.
10/160mg

Amlodipine 10mg /
Valsartan 160mg

Tertan Tab.
40mg

Telmisartan 40mg

Tertan Tab.
80mg

Telmisartan 80mg

Enpista Tab.
40/5mg
Telmisartan 40mg /
Amlodipine 5mg
Enpista Tab.
40/10mg
Telmisartan 40mg /
Amlodipine 10mg

Enpista Tab.
80/5mg

Telmisartan 80mg /
Amlodipine 5mg

Newmesartan Tab.

10mg

Olmesartan medoxomil
10mg

Newmesartan Tab.

20mg

Olmesartan medoxomil
20mg

Indications

Essential hypertension
inadequately controlled by
either amlodipine or
valsartan monotherapy

* Essential hypertension

* Cardiovascular disease risk
reduction

For the treatment of essential
hypertension when blood
pressure is not adequately
controlled with telmisartan or
amlodipine monotherapy.

Treatment of essential
hypertension

Administration - Dosage

* Take 1 tablet once daily.

* Can be administered with or
without food.

* Essential hypertension:
Take 40mg orally once daily.
If needed, the dose may be

increased to 80mg once daily.

* Cardiovascular disease risk
reduction: Take 80mg orally
once daily.

* Take 1 tablet once daily.

* Can be administered with or
without food.

* The recommended starting
dose is 10mg once daily.

* This medication can be
administered with or without
food.

*If blood pressure is not
adequately controlled, the
dose may be increased to
20mg once daily.

* |f additional blood pressure
reduction is required, the
dose can be further
increased up to a maximum
of 40mg per day

Packing Unit

30T/Bottle

30T
(10T/PTP*3)
/Pack

30T
(10T/PTP*3)
[Pack

30T/Bottle

30T/Bottle
100T/Bottle

ATC
Code
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Circulatory System

Products
Compositions

Newvikar Tab.
5/20mg

Amlodipine besylate
6.944mg

(as amlodipine 5mg) /
Olmesartan 20mg

Newvikar Tab.
5/40mg

Amlodipine besylate
6.944mg

(as amlodipine 5mg) /
Olmesartan 40mg

Newvikar Tab.
10/40mg

Amlodipine besylate
13.888mg

(as amlodipine 10mg) /
Olmesartan 40mg

Newvikar
Plus Tab.
5/20/12.5mg

Amlodipine besylate
6.944mg (as amlodipine
5mg) / Olmesartan
medoxomil 20mg /
Hydrochlorothiazide
12.5mg

Newvikar
Plus Tab.
5/40/12.5mg

Amlodipine besylate
6.944mg (as amlodipine
5mg) / Olmesartan
medoxomil 40mg /
Hydrochlorothiazide
12.5mg

Newvikar
Plus Tab.
10/40/12.5mg

Amlodipine besylate
13.888mg (as amlodipine
10mg) / Olmesartan
medoxomil 40mg /
Hydrochlorothiazide
12.5mg
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Indications

Treatment of essential hyper-
tension when blood pressure is
not adequately controlled with
amlodipine or olmesartan
medoxomil monotherapy.

Essential hypertension when
blood pressure is not adequately
controlled with combination
therapy of amlodipine and
olmesartan medoxomil.

Administration - Dosage

Take 1 tablet once daily.

Take 1tablet once daily.

Packing Unit

ATC
Code

30T
(10T/PTP*3)
[Pack

28T
(14T/PTP*2)
/Pack

09DB02

09DX03



Circulatory System

Products
Compositions

ATC

Administration - Dosage Code

Packing Unit

Indications

Newtor Tab.
10mg

Atorvastatin calcium
10.85mg
(as atorvastatin 10mg)

Newtor Tab.
20mg
Atorvastatin calcium

2169mg
(as atorvastatin 20mg)

Newtozet Tab.
10/10mg

Ezetimibe 10mg /
Atorvastatin Calcium
Trihydrate 10.85mg
(as atorvastatin 10mg)

Newtozet Tab.
10/20mg

Ezetimibe 10mg /
Atorvastatin Calcium
Trihydrate 21.7mg

(as atorvastatin 20mg)

Newtomega
Soft Cap.
5/1,000mg

Atorvastatin Calcium
Trihydrate 5.425mg
(as Atorvastatin 5mg) /
Omega-3-acid Ethyl
Esters 90 (1,000mg)

* Risk reduction for the
following cardiovascular
diseases
For adult patients with
multiple risk factors for
coronary heart disease but
no clinical evidence of
coronary heart disease:

1. Reduction in the risk of
myocardial infarction

2. Reduction in the risk of
stroke

3. Reduction in the risk of
revascularization procedures
and chronic stable angina

* Hyperlipidemia and other
related conditions

* Primary hypercholesterolemia

* Homozygous familial hyper
cholesterolemia (HoFH)

* Treatment of complex (type
lIb) dyslipidemia in adult
patients at high risk of
coronary heart disease (CHD)
where:

1. LDL-cholesterol levels are
adequately controlled

2. Triglyceride levels remain
inadequately controlled
despite atorvastatin 20mg
monotherapy.

* Take in a dose range of 10mg
to 80mg once daily.

* Can be administered at any
time of day, with or without
food.

* Take 1 tablet once daily, with
or without food.

* Primary hypercholesterol
emia: The recommended
initial dose is 10/10mg or
10/20mg once daily, with a
dosage range of 10/10mg to
10/80mg per day.

* Homozygous familial
hypercholesterolemia
(HoFH): The recommended
dose is 10/40mg or 10/80mg
once daily.

Adults: Take 4 capsules once
daily with meals to avoid
gastrointestinal discomfort.

30T/Bottle

100T/Bottle | “1OAA05

30T
(10T/PTP*3)
[Pack

10BA0O5

80C
(8C/AlU-Alu*8)
[Pack

10BA08
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Images

Newsto Tab.
10mg

Rosuvastatin calcium
10.4mg
(as rosuvastatin 10mg)

Newsto Tab.
20mg

Rosuvastatin calcium
20.8mg
(as rosuvastatin 20mg)

Newbaro Tab.
2mg

Pitavastatin calcium 2mg

Enpitorin Tab.
10/10mg
Ezetimibe 10mg/
Simvastatin 10mg

Enpitorin Tab.
10/20mg

Ezetimibe 10mg /
Simvastatin 20mg
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Circulatory System

Indications

* Primary hypercholesterolemia
(type lla, including heterozy
gous familial hypercholesterol
emia) and combined hyperlip
idemia (type llb)

* Homozygous familial hyper
cholesterolemia (HoFH)

* Reduces elevated total
cholesterol, LDL-cholesterol,
apolipoprotein B, and
triglyceride levels in patients
with:

1. Primary hypercholesterolemia
(heterozygous familial and
nonfamilial, Fredrickson type
lla)

2. Mixed dyslipidemia (Fredrick
son type lIb)

3. Dietary supplement to
increase HDL-cholesterol
levels

* Primary hypercholesterolemia

* Homozygous familial hyper
cholesterolemia (HoFH)

Administration - Dosage

* For primary hypercholester
olemia (type lla, including
heterozygous familial
hypercholesterolemia),
complex hyperlipidemia (type
lIb), primary dysbetalipopro
teinemia (type lll), and
homozygous familial
hypercholesterolemia
(HoFH): The recommended
dose is 10-20mg once daily.

* For pediatric patients with
heterozygous familial
hypercholesterolemia (ages
10 to 17): The recommended
dose is 5-20mg once daily.

* Take 1 tablet once daily.

* |If LDL-cholesterol lowering
effect is insufficient, the dose
may be increased up to 4mg
per day.

Take 1tablet once daily in the
evening, with or without food.

Packing Unit

ATC
Code

30T/Bottle

30T/Bottle
100T/Bottle

30T
(10T/PTP*3)
/Pack

10AA07

T10AA08

10BA02



Circulatory System

Products
Compositions

Images

Newpido Tab.

@

Clopidogrel 75mg

Newpogrel
SR Tab.
2 300mg

Sarpogrelate HCI 300mg
(IR100mg, SR 200mg)

- 100mg

Cilostazol 100mg

Cilotal SR Cap.
200mg

Cilostazol 200mg

I Cilotal SR Cap.

Limaglan Tab.

Limaprost 5mcg

Metazin Tab.
Trimetazidine HCI 20mg

Indications

* Improvement of atheroscle
rotic symptoms in adults with
ischemic stroke, myocardial
infarction, or peripheral arterial
disease

* Improvement of atheroscle
rotic symptoms in adults with
acute coronary syndrome

* Reduction of the risk of
atherothrombosis and
thromboembolism, including
stroke, in adults with atrial
fibrillation who have one or
more vascular risk factors, are
not suitable for treatment with
vitamin K antagonists, and
have a low bleeding risk

Improvement of ischemic symptoms
such as ulcers, pain, and a sensation
of cold caused by chronic arterial
occlusion (e.g., Buerger's disease,
arteriosclerosis obliterans, diabetic
polyneuropathy, etc.).

* Improvement of ischemic
symptoms such as ulcers, pain,
and cold sensation caused by
chronic arterial occlusion (e.g.,
Buerger's disease, arteriosclerosis
obliterans, diabetic polyneuropa
thy)

* Prevention of recurrence after
cerebral infarction (excluding
cardiogenic cerebral embolism)

* Improvement of ischemic
symptoms such as ulcers, pain, and
cold sensation caused by
obstructive thromboangiitis
(Buerger's disease).

* Improvement of subjective
symptoms (pain and numbness in
the lower extremities) and walking
ability in patients with acquired
lumbar spinal stenosis (normal
results in the SLR test and bilateral
intermittent claudication).

Combination therapy for symptom-
atic treatment of stable angina in
patients inadequately controlled or
intolerant to first-line antianginal
therapy

Administration - Dosage

* Ischemic stroke, myocardial
infarction, peripheral arterial
disease: 75mg once daily

* Acute coronary syndrome:
Loading dose: 300mg once
daily / Maintenance dose:
75mg once daily / Take with
aspirin 75-325mg once daily.

* Atrial fibrillation: 75mg once
daily, take with aspirin
75-100mg once daily.

* Take orally once daily after
meals.

* Do not chew or crush the
tablet; swallow it whole.

Take 200mg orally once daily on
an empty stomach.

* For the improvement of ischemic
symptoms such as ulcers, pain,
and cold sensation caused by
obstructive thromboangiitis
(Buerger's disease): Adults are
typically administered 2 tablets
orally, 3 times a day.

* For the improvement of
subjective symptoms (pain and
numbness in the lower
extremities) and walking ability
due to acquired lumbar spinal
stenosis: Adults are typically
administered 1 tablet orally, 3
times a day.

* Standard dosage: Take 1 tablet
three times daily with meals.

* For patients with moderate renal
impairment (creatinine clearance
30-60mL/min): Take 1tablet
twice daily, with breakfast and
dinner.

ATC

Packing Unit Code

30T/Bottle
100T/Bottle | BOTACO4
30T/Bottle
100T/Bottle | BOTAC
30C/Bottle | BO1AC23
84T
(21T/Alu-Al*4) | BO1AC28
/Pack
30T/Bottle
300T/Bottle | “O1EB15
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Endocrine System

Products
Compositions

NP Dapa Tab.
10mg
Dapagliflozin propanediol

hydrate 12.3mg
(as dapadlifiozin 10mg)

Dapaformin SR Tab.
10/500mg
Dapagliflozin propane-

diol hydrate 12.3mg

(as dapagliflozin 10mg) /
Metformin HCI 500mg

Dapaformin SR Tab.
10/1,000mg
Dapagliflozin propanediol
hydrate 12.3mg

(as dapagliflozin 10mg) /
Metformin HCI 1,000mg

Sitatin Alpha Tab.
50mg

Sitagliptin hydrochloride
hydrate 59.69mg
(as sitagliptin 50mg)

Sitatin Alpha Tab.
100mg
Sitagliptin hydrochloride

hydrate 113.37mg
(as sitagliptin 7100mg)

Sitafomin Aplha Tab.
50/500mg

Sitagliptin hydrochloride
hydrate 56.69mg

(as sitagliptin 50mg) /
Metformin HCI 500mg

Sitafomin Aplha Tab.
50/850mg

Sitagliptin hydrochloride
hydrate 56.69mg

(as sitagliptin 50mg) /
Metformin HCI 850mg

Sitafomin Aplha Tab.
50/1,000mg

Sitagliptin hydrochloride
hydrate 56.69mg

(as sitagliptin 50mg) /
Metformin HCI 1,000mg

07 | Daehan Nupharm Product List

Indications

* This medication is used as an
adjunct to diet and exercise to
improve glycemic control in
adults with type 2 diabetes
mellitus.

* Can take as monotherapy or
combination therapy.

Take as an adjunct to diet and
exercise to improve glycemic
control in adult patients with
type 2 diabetes mellitus for
whom the combined use of
dapagliflozin and metformin is
appropriate.

This medication is used as an
adjunct to diet and exercise to
improve glycemic control in
adult patients with type 2
diabetes mellitus when the
combined use of sitagliptin and
metformin is appropriate.

This medication is used as an
adjunct to diet and exercise to
improve glycemic control in
adult patients with type 2
diabetes mellitus when the
combined use of sitagliptin and
metformin is appropriate.

Administration - Dosage

Take 1tablet once daily.

Take 1tablet once daily,
preferably with the evening
meal.

* Take 1 tablet once daily.

* Maximum daily dose: 100mg

* Take twice daily with meals.

* Maximum daily dose:
sitagliptin 100mg, metformin
2,000mg

Packing Unit

28T
(14T/PTP*2)
/Pack

30T
(6T/Alu-Alu*5)
[Pack

30T
(10T/PTP*3)
[Pack

30T
(10T/PTP*3)
[Pack

ATC
Code

A10BKO1

A10BD15

A10BHO1

A10BDO7



Endocrine System

Products

Compositions

Sitaformin XR Tab.
50/500mg

Sitagliptin hydrochloride
hydrate 56.69mg

(as sitagliptin 50mg) /
Metformin HCI 500mg

Sitaformin XR Tab.
50/1,000mg

Sitagliptin hydrochloride
hydrate 56.69mg

(as sitagliptin 50mg) /
Metformin HCI 1,000mg

Sitaformin XR Tab.
100/1,000mg

Sitagliptin hydrochloride
hydrate 113.37mg

(as sitagliptin 100mg) /
Metformin HCI 1,000mg

Duogli Tab.

Dapagliflozin citric acid
(Micronized) 14.7mg
(10mg as dapagliflozin)
/ Sitagliptin hydrochlo-
ride hydrate 113.4mg
(100mg as sitagliptin)

Teneltin Tab.
20mg
Teneligliptin hydrochlo-

ride hydrate 26mg
(as teneligliptin 20mg)

Tenelformin SR Tab.
10/500mg

Teneligliptin hydrochloride
hydrate 13mg

(as teneligliptin 10mg) /
Metformin HCI 500mg

Tenelformin SR Tab.
10/750mg

Teneligliptin hydrochloride
hydrate 13mg

(as teneligliptin 10mg) /
Metformin HCI 750mg

Tenelformin SR Tab.
20/1,000mg

Teneligliptin hydrochlo-
ride hydrate 26mg

(as teneligliptin 20mg) /
Metformin HCI 1,000mg

Indications

The combination therapy of
sitagliptin and metformin is
administered as an adjunct to
diet and exercise to improve
glycemic control in appropriate
patients with type 2 diabetes.

The combination therapy of
sitagliptin and dapagliflozin is
administered as an adjunct to
diet and exercise to improve
glycemic control in appropriate
patients with type 2 diabetes
mellitus.

Take as an adjunct to diet and
exercise therapy to improve
blood sugar control in adult
patients with type 2 diabetes.

Take as an adjunct to diet and
exercise therapy to improve
blood sugar control in patients
with type 2 diabetes for whom
the combination of teneligliptin
and metformin is appropriate.

Administration - Dosage

* Take with meals, once daily.

* Maximum daily dose:
sitagliptin 100mg, metformin
2,000mg

Take 1 tablet once daily,
with or without food.

* Take 1 tablet once daily, with or
without food.

* No dosage adjustment is required
for patients with renal impair
ment.

* No dosage adjustment is needed
for patients with mild to moderate
hepatic impairment.

* Take 2 tablets once daily with
ameal.

* Maximum daily dose:
Teneligliptin 20mg, Extend
ed-release Metformin
2,000mg

Take 1 tablet once daily,
with food.

Packing Unit

28T/Bottle

30T
(10T/PTP*3)
/Pack

30T/Bottle
60T/Bottle

30T/Bottle

ATC
Code

A10BDO7

A10BD29

A10BHO8

A10BD28
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Endocrine System DOO

Products ATC

Indications Administration - Dosage | Packing Unit

Compositions Code

= . Type 2 diabetes (limited to Adults: Start with 40-80mg
Glizide Tab. cases where sufficient effect 30T/Bottle
() . o per day, take orally once or A10BB09
s Gliclazide 80mg cannot be achieved with diet twice dail 500T/Bottle
>, and exercise alone.) y.
(7))
() TS
c * In combination with diet and
= exercise therapy for patients
8 with non-insulin-dependent
ge) Gerimet Tab. diabetes mellitus (type 2):
Llc.l 2/500mg 1. When glycemic control is Take once or twice daily, 30T/Bottle | proor s
Glimepiride 2mg / insufficient with glimepiride or | just before or with meals. 100T/Bottle
Metformin HCI 500mg metformin monotherapy.
2. As a replacement for
combination therapy with
glimepiride and metformin.
* Take 1 tablet once daily.
— R-foic Tab. 20TRot
PYITTY Relief of diabetic polyneuritis * Take approximately 30 100.#/8%%% A16AX0]
I tromethamine 480mg minutes before breakfast with
plenty of water.
= R
)
n
>
n I Take as an adjunct to diet and
(% exercise therapy to improve Take 5mg once dalil 30T
> Newlagenta Tab. . pytoimp . 9 ¢ v (10T/Alu-Alu*3) | ATOBHO5
— Linagliptin 5mg glycemic control in patients with | regardless of meals. /Pack
3 type 2 diabetes.
2
o

Digestive System DO

Products .. . . .
" Indications Administration - Dosage | Packing Unit ATC
Compositions Code

Images ‘

South Korea's First & Only!

* Gastric ulcer and duodenal ulcer

* Erosive or ulcerative gastroesoph

Rapiduo Tab. ageal reflux disease (GERD)
28T
10/350mg * Symptomatic relief of gastro Take once daily, 10/350mg (14T/AIU-A2) | A028C54
Rabeprazole sodium 10mg / esophageal reflux disease (GERD) [Pack
Magnesium oxide 350mg

* Long-term maintenance therapy
for gastroesophageal reflux
disease (GERD)

09 | Daehan Nupharm Product List



Digestive System

Images ‘

Products

Compositions

Rapizole Tab.
10mg

Rabeprazole 10mg

Rapizole Tab.
20mg
Rabeprazole 20mg

Omprazole Cap.

Omeprazole 20mg

SOM Tab.
20mg

Esomeprazole 20mg

SOM Tab.
40mg

Esomeprazole 40mg

Indications

* Gastric ulcer and duodenal ulcer

* Erosive or ulcerative gastroesoph
ageal reflux disease (GERD)

* Relief of symptoms of gastro
esophageal reflux disease (GERD)

* Long-term maintenance therapy
for gastroesophageal reflux
disease (GERD)

* Antibiotic combination therapy for
peptic ulcer patients infected with
Helicobacter pylori

* Zollinger-Ellison syndrome

* Short-term treatment of gastric and
duodenal ulcers

* Treatment of symptoms (e.g.,
heartburn, vomiting) associated with
reflux esophagitis and gastroesopha
geal reflux disease (GERD)

* Maintenance therapy for severe
reflux esophagitis or poorly managed
peptic ulcers

* Zollinger-Ellison syndrome

* Antibiotic combination therapy to
prevent recurrence of duodenal
ulcers caused by Helicobacter pylori
infection

* Treatment of gastric or duodenal
ulcers and erosions caused by
nonsteroidal anti-inflammatory drug
(NSAID) use

* Prevention of gastric and duodenal
ulcers, erosions, or dyspepsia in
patients on long-term NSAID therapy
with a history of gastric or duodenal
lesions

* Prevention of recurrence of reflux
esophagitis

* Gastroesophageal reflux disease
(GERD)

* Antibiotic combination therapy for
eradication of Helicobacter pylori

* Short-term therapy for upper
gastrointestinal symptoms (pain,
discomfort, and burning sensation)
associated with nonsteroidal
anti-inflammatory drug (NSAID) use
(COX-2 non-selective and selective)

* Patients requiring continuous NSAID
administration

* Treatment of Zollinger-Ellison
syndrome

* Maintenance therapy after induction
of rebleeding prevention for gastric or
duodenal ulcers following intrave
nous treatment

Administration - Dosage

* Gastric and duodenal ulcers:
10-20mg once daily

* Erosive or ulcerative GERD:
10-20mg once daily

* Symptomatic relief of GERD:
10mg once daily

* Long-term maintenance therapy
for GERD: 10-20mg per day

* Eradication of Helicobacter
pylori: 20mg of this agent +
500mg clarithromycin + 1g
amoxicillin, twice daily for 7 days

* Zollinger-Ellison syndrome:
60-120mg per day; up to 100mg
can be administered as a single
dose, or 120mg can be divided
into two doses of 60mg each.

* Take 1 capsule once daily.

* Treatment of Zollinger-Ellison
syndrome: Take 60-120mg once
daily. For doses of 80mg or more
per day, divide the total dose into

two doses administered twice daily.

* Prevention of relapse of
gastroesophageal reflux disease:
Take 10mg once daily.

* Take 20-40mg once daily

* For treatment of Zollinger-Ellison
syndrome: 40-80mg twice daily

Packing Unit

28T
(28T/PTP*1)
[Pack

28C/Bottle
300C/Bottle

28T
(14T/Alu-Alu*2)
/Pack)

ATC
Code

A02BCO4

A02BCO1

A02BCO05

10

=
Q
®
0
=3
<
®
»
<
@
=

Daehan Nupharm

Product List

2025



S
Q
]
[
>
n
(<))
.2
e
(7))
(<))
.9
()]

Daehan Nupharm

Product List

2025

Digestive System

Products
Compositions

Images ‘

Familan Tab.
20mg
Famotidine 20mg

Newxanthine Cap.
150mg

Nizatidine 150mg

[—-4

Newtoga Tab.
10mg
Lafutidine 10mg

Mucoran Tab.
Rebamipide 100mg

1 1 | Daehan Nupharm Product List

Indications

* Gastric ulcer, duodenal ulcer,
anastomotic ulcer, upper gastroin
testinal bleeding (due to peptic ulcer,
acute stress ulcer, hemorrhagic
gastritis), reflux esophagitis,
Zollinger-Ellison syndrome

* Improvement of gastric mucosal
lesions (erosion, bleeding, redness,
edema) in the following conditions:
acute exacerbation of acute gastritis
and chronic gastritis

* Treatment of active gastric and
duodenal ulcers and prevention of
duodenal ulcer recurrence

* Treatment of heartburn symptoms
associated with endoscopically
diagnosed erosive and ulcerative
esophagitis, and gastroesophageal
reflux disease (GERD)

* Improvement of gastric mucosal
lesions (erosion, hemorrhage,
erythema, edema) in the following
conditions: acute gastritis and acute
exacerbation of chronic gastritis

* Treatment of stomach and duodenal
ulcers

* Improvement of gastric mucosal
lesions in acute gastritis and acute
exacerbation of chronic gastritis

* Antibiotic combination therapy for
peptic ulcer patients infected with
Helicobacter pylori

* Pre-anesthetic medication

* Treatment of reflux esophagitis

* Gastric Ulcer

* Improvement of gastric mucosal
lesions (erosion, bleeding, redness,
edema) in the following conditions:
acute gastritis and acute exacerba
tion of chronic gastritis

Administration - Dosage

* Gastric ulcer, duodenal ulcer,
anastomotic ulcer, upper
gastrointestinal bleeding (due to
peptic ulcer, acute stress ulcer,
hemorrhagic gastritis), reflux
esophagitis, Zollinger-Ellison
syndrome: 20mg twice daily (after
breakfast and after dinner or at
bedtime). Alternatively, 40mg once
daily (at bedtime).

* Improvement of gastric mucosal
lesions (erosion, bleeding, redness,
edema) in acute exacerbations of
gastritis (acute or chronic): 10mg
twice daily (after breakfast and after
dinner or at bedtime). Alternatively,
20mg once daily (at bedtime).

* Treatment of active gastric and
duodenal ulcers: 300mg once daily
at bedtime, or 150mg orally twice
daily (morning and evening). Most
ulcers heal within 4 weeks, but
treatment may be extended up to 8
weeks if necessary.

* Prevention of duodenal ulcer
recurrence: 150mg orally once daily
at bedtime after duodenal ulcer
healing

* Gastroesophageal reflux disease
(GERD): 150mg orally twice daily
(morning and evening)

* Improvement of gastric mucosal
lesions: 150mg orally twice daily
(morning and evening)

* Short-term treatment of gastric
ulcer: 10mg orally, take twice daily
(morning and before bedtime).
Most cases are resolved within the
prescribed treatment period.

* Short-term treatment of duodenal
ulcer: 10mg orally, take twice daily
(morning and before bedtime).
Treatment duration may vary
based on patient response.

* Improvement of gastric mucosal
lesions in acute gastritis and
chronic gastritis: 10mg orally once
daily, take before bedtime.

* Antibiotic combination therapy for
peptic ulcer patients infected with
Helicobacter pylori: Lafutidine
20mg, Clarithromycin 500mg, and
Amoxicillin 1,000mg, take twice
daily for 7 to 14 days.

* Pre-anesthetic medication: 10mg
orally, take twice (once before
bedtime on the day prior to surgery
and again 2 hours before
anesthesia on the day of surgery).

* Treatment of reflux esophagitis:
10mg orally, take twice daily.

* Take 100mg per dose, three times
daily.

* For gastric ulcer, take in the
morning, evening, and before
bedtime.

Packing Unit

30T/Bottle
300T/Bottle

30C/Bottle
300C/Bottle

30T/Bottle
300T/Bottle

30T/Bottle
500T/Bottle

ATC
Code

A02BA0O3

A02BA0O4

AO02BA08

A02BX14



Digestive System

Products
Compositions

NP Ren Tab.

Artemisia herb 95% ethanol
soft extract (20->1) 60mg

NP Ren S Tab.

Artemisia herb 95% ethanol
soft extract(20->1) 90mg

Tiparone Tab.
Tiropramide HCI 100mg

Levoran Tab.
Levosulpiride 25mg

Mosagatin Tab.

Mosapride citrate
hydrate 5mg

Acitoba Cap.
300mg

Lactobacillus acidophilus
300mcg

Indications

* Improvement of gastric
mucosal lesions (erosion,
bleeding, redness, edema) in
the following conditions: acute
gastritis and chronic gastritis

* Prevention of gastritis induced
by the use of nonsteroidal
anti-inflammatory drugs
(NSAIDs)

Improvement of gastric mucosal
lesions (erosion, bleeding,
redness, edema) in the following
conditions: acute gastritis and
chronic gastritis

* Acute spasmodic pain
associated with:

1. Hepatobiliary colic

2. Abdominal colic of various
etiologies

3. Renal and ureteral colic

* Abdominal cramps and pain in
the following conditions:

1. Gastrointestinal motility
disorders

2. Cholelithiasis

3. Cholecystitis

4. Postoperative adhesions

Relief of the following symptoms
associated with functional
dyspepsia: bloating, epigastric
discomfort, heartburn, belching,
nausea, and vomiting

Digestive symptoms associated
with functional dyspepsia,
including heartburn, nausea,
and vomiting

Normalization of bowel move-
ments, constipation, loose stools
abdominal bloating, and
abnormal intestinal fermentation

1

Administration - Dosage

Take 60mg per dose,
three times daily.

Take 90mg per dose,
twice daily after meals.

Take 100mg per dose,
2 to 3 times daily.

Take 25mg per dose, three
times daily before meals.

15mg per day, divided into
three doses and take orally
before or after meals.

* Adults and children 12 years and
older: 300mg (1x 10"8 CFU) 1-3
times daily.

* Children 8 to 11 years old: 300mg
(1x10"8 CFU) 1-2 times daily.

Packing Unit

30T/Bottle
500T/Bottle

30T/Bottle
300T/Bottle

30T/Bottle
500T/Bottle

30T/Bottle
500T/Bottle

30T/Bottle
300T/Bottle

300C/Bottle

ATC
Code

A02X

A02X

AO3AC0O5

AO3FA

AO3FA09

AOQ7FAO1

12

=
Q
®
0
=3
<
®
»
<
@
[ =g
@
=

Daehan Nupharm

Product List

2025



Urinary System

Products
Compositions

Indications Administration - Dosage | Packing Unit

Newfecin Tab. Treatment of overactive bladder | * 5mg once daily. oot
5mg symptoms such as urge i ‘ (10T/PTP¥I0) |GO4BDOS
incontinence and frequent If necessary, increase to a JPack
Solifenacin succinate 5mg urination maximum of 10mg once daily.
Talosin SR Tab.
0.2mg
Tamsulosin HCI 0.2mg Urinary symptoms associated 30T/Bottle
. with benign prostatic hyperpla- Take 1 tablet once daily. 100T/Bottle 04CA02
Talosin SR Tab. sia (BPH)
0.4mg
Tamsulosin HCI 0.4mg
* First dose for dysuria
associated with benign
prostatic hyperplasia (BPH):
1. Initial dose: 1mg orally before
) bedtime.
Tetrin Tab. * Lower urinary tract symptoms 2 Maintenance dose: 5 to
_ 2mg associgteol with behign 10mg orally once daily. 30T/Bottle
_:T‘) Terazosin HCI 2.347mg prostatic hyperplasia (BPH) 100T/Bottle 04CA03
s terazosin 2me) * Mild to moderate hypertension . Hl.g.h blood pressure:
1. Initial dose: 1mg orally before
bedtime.
2. Maintenance dose: 2 to
10mg once daily, take in the
morning or evening.
* Improvement of symptoms of
benign prostatic hyperplasia
(BPH):
1. Reduction of prostate * Take 1 tablet once daily, with
enlargement and improve or without food.
Enpiscar Tab. ment of urine flow . : sor
' 2. Lowering the risk of acute * Even if symptoms improve (10T/PTP*3) 04CB01
Finasteride Smg urinary retention during treatment, a minimum [Pack
3. Reducing the need for duration of 6 months is
surgical procedures, including required.
transurethral resection of the
prostate (TURP) and prosta
tectomy
* Treatment of benign prostatic
hyperplasia (BPH):
1. Improvement of symptoms
associated with BPH
2. Reduction in the risk of acute
urinary retention * Take 1 tablet once daily.
3. Decrease in the need for ’
NP-dart Tab. surgical interventions, such as ) 30T
S Dutasteride 0.5m transurethral resection of the : Swa”(,)W wholg V\,”thOUt (10%/322?3) 04CE02
o prostate (TURP) or prostatec chewing or splitting, after
tomy meals.
4. Treatment of androgenetic
alopecia in adult males (ages
18 to 50): Promotes hair
regrowth and slows hair loss
progression

1 3 | Daehan Nupharm Product List



Adrenal System DO

Products
Compositions

ATC

Indications Administration - Dosage | Packing Unit | . .-

Images

* Endocrine disorders:

1. Primary and secondary chronic
adrenocortical insufficiency

2. Acute adrenocortical insufficiency

3. Subacute thyroiditis

4. Malignant exophthalmos
associated with thyroid disease

5. Adrenocorticotropic hormone
(ACTH) deficiency

6. Idiopathic hypoglycemia

* Rheumatoid disorders:
- As adjuvant therapy for short-term

Hytisone Tab. use to prevent acute progression Take 10 to 120mg per day, 30T/Bottle

or exacerbation in the following
) ivi i 500T/Bottle
Hydrocortisone 10mg conditions: chronic rheumatoid divided into 1to 4 doses. /

arthritis rheumatoid arthritis
(including rheumatoid heart
disease)

wv)sAs Jeualpy

HO2AB09

* Collagen diseases:

1. Systemic lupus erythematosus
(SLE)

2. Systemic vasculitis (including
aortic syndrome, periarteritis
nodosa, and polyarteritis)

3. Polymyositis (including dermato
myositis)

4. Scleroderma
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Antiviral Agents

Products ATC

Code

Compositions

Images Indications Administration - Dosage | Packing Unit

* Adults:

1. Treatment of herpes zoster
infection: 250mg orally 3
times a day for 7 days

* Herpes zoster (shingles) 2. Treatment of primary genital
infection herpes infection: 250mg

Pamdiac Tab. . orally 3 times a day for 5

* Treatment of genital herpes days 21T/Bottle | JOSABO9

Famciclovir 250mg infection and suppression of 3. Treatment of acute recurrent

recurrent genital herpes genital herpes infection:

outbreaks 125mg orally twice a day for
5 days

4. Suppression of recurrent
genital herpes: 250mg orally
twice a day —

Product List
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Antibiotics

Products
Compositions

Amoctam Tab.
500mg

Amoxicilin 250mg /
Pivoxil sulbactam 250mg

Amokcle Tab.
375mg

Amoxicillin hydrate 250mg /
Potassium clavulanate
diluted 212.73mg

(as potassium clavulanate
125mg)

Amokcle Tab.
625mg

Amoxicillin hydrate
500mg / Potassium
clavulanate diluted
212.73mg(as potassium
clavulanate125mg)

Amokcle Syrup
(7:1)

Amoxicillin hydrate
36.3143g/

Potassium clavulanate
diluted 518789

Safdin Cap.
500mg

Cephradine hydrate 500mg

Cefler Cap.

Cefaclor 250mg

1 5 | Daehan Nupharm Product List

Indications

* Upper respiratory tract
infections: otitis media,
sinusitis, tonsillitis, pharynagitis,
laryngitis

* Lower respiratory tract
infections: bronchitis,
pneumonia, upper and lower
urinary tract infections, skin
and wound infections
,gynecological infections,
abdominal infections

Acute, chronic bronchitis, lobar
and bronchopneumonia,
empyema, lung abscess,
tonsillitis, sinusitis, otitis media,
cystitis, urethritis, pyelonephritis,
pelvic infection, gonorrhea, boils
and abscesses, cellulitis, wound
infection, osteomyelitis, dental
infection

Tonsillitis, pharyngitis, lobar
pneumonia, bronchitis, cystitis,
pyelonephritis, urethritis,
prostatitis, abscess, cellulitis,
boils, impetigo, otitis media

Otitis media, pneumonia,
pharyngitis, tonsillitis, bronchitis,
pyelonephritis, cystitis,
gonococcal urethritis, swelling,
carbuncle, folliculitis, cellulitis,
infectious atheroma, subcuta-
neous abscess, whitlow,

wound infection

Administration - Dosage

Take 110 2 tablets per
dose, orally administered
three times daily.

* Adults and children aged 12
years or older, or weighing
over 40kg: 250mg/125mg
orally, three times daily every
8 hours

* For severe infections or
respiratory infections, the
dose may be increased to
500mg/125mg.

* For mild to moderate
infections: 25mg/3.6mg per
kg of body weight daily,
divided into two doses

* For severe infections:
45mg/6.4mg per kg of body
weight daily, divided into two
doses

* Skin and soft tissue
infections, respiratory
infections: 250 to 500mg
orally four times daily, or
500mg to 1g orally twice
daily

* Urinary tract infection: 1
capsule (strength unspeci
fied) orally twice daily

* Take 1 capsule every 8 hours.

* For severe infections,
take 2 capsules per dose.

Packing Unit

30T/Bottle
300T/Bottle

80T
(8T/PTP*10)
/Pack

40T
(4T/PTP*10)
[Pack

50mL/Bottle

30C/Bottle
500C/Bottle

30C/Bottle
500C/Bottle

ATC
Code

JO1CRO2

JO1CRO2

JO1DB09

JO1DCO4



Antibiotics

Images ‘

i

Products

Compositions

Roxitirocin Tab.
Roxithromycin 150mg

Clamacin Tab.

Clarithromycin 250mg

Clamacin Tab.
500mg

Clarithromycin 500mg

Clamacin Dry
Syrup
125mg/5mL
Clarithromycin coated gr.
84.45mg/g

(as clarithromycin
35.47mg/g)

Clamacin Dry
Syrup
250mg/5mL
Clarithromycin coated gr.
153.54mg/g

(as clarithromycin
64.49mg/g)

Indications

Respiratory infections such as
pharyngitis, acute bronchitis,
tonsillitis, bacterial pneumonia,
mycoplasma pneumonia, genital
infections and sexually transmitted
diseases excluding infections
caused by gonorrhea, otitis media,
sinusitis, folliculitis, boil, edema,
carbuncle, erysipelas, cellulitis,
lymphangitis (lymphadenitis ),
whitlow, paronychia suppurative,
subcutaneous abscess, hidradenitis,
acne scum, infectious atheroma, for
the purpose of preventing infection
in case of contact with a patient
with meningococcal meningitis,
pericoronitis, periodontitis

* Lower respiratory tract infections:
bronchitis, pneumonia, etc.

* Upper respiratory tract infections:
pharyngitis, sinusitis, etc.

* Skin and skin tissue infections
* Mycobacterium avium, Mycobacte
rium infection caused by Mycobac

terium intracellular

* Eradication of Helicobacter pyloriin
patients with duodenal ulcer

* L ower respiratory tract infections:
bronchitis, pneumonia, etc.

* Upper respiratory tract infections:
pharynagitis, tonsillitis, sinusitis, etc.

* Acute otitis media
* Skin and skin tissue infections
* Mycobacterial infection caused by

Mycobacterium avium or
Mycobacterium intracellular

Administration - Dosage

* Take 150mg (titer) twice daily
before meals in the morning and
evening.

* For pneumonia, take 300mg
(titer) once daily before breakfast.

* Adults:

1. Standard dose:
250mg twice daily

2. Severe infections:
500mg twice daily

* Mycobacterial infections: 500mg
twice daily (in combination with
other antimycobacterial agents)

* Eradication of Helicobacter pylori
in patients with duodenal ulcer:
500mg three times daily with
omeprazole

* Children under 12 years of age:
Take clarithromycin oral
suspension

* Take 7.5mg/kg of body weight
every 12 hours (15mg/kg/day),
regardless of meals. The usual
durationis 5 to 10 days.

* Mycobacterial infections in
children: Take 7.5 to 15mg/kg of
body weight every 12 hours (15 to
30mg/kg/day).

* Do not exceed a maximum dose
of 500mg per dose, take twice
daily.

* Treatment must be combined
with other antimycobacterial
agents.

Packing Unit

30T/Bottle
500T/Bottle

30T/Bottle
100T/Bottle

30T/Bottle
200T/Bottle

100mL/Bottle

70mL/Bottle

ATC
Code

JOTFAOG

JO1FAO9

JOTFA09

16

>
S
=
=3
o
=
o
]

Daehan Nupharm

Product List

2025



jotics

I
<

Daehan Nupharm

Product List

2025

Antibiotics

Products
Compositions

Images ‘

Eprosin Tab.

Levicin Tab.

1 7 | Daehan Nupharm Product List

Ciprofloxacin HCI 291mg
(as ciprofloxacin 250mg)

Levofloxacin hydrate 100mg

Indications

Respiratory infections excluding
acute bronchitis, communi-
ty-acquired pneumonia, ear,
nose, and throat infections
(excludes preoperative use for
pharyngitis, tonsillitis, laryngitis,
otitis externa, chronic choleste-
atomatous otitis media and
chronic otitis media with
metastases to bone), bacterial
prostatitis, acute simple cystitis,
acute pyelonephritis, complex
urinary tract infection, gonococ-
cal cervicitis and gonococcal
urethritis, gastrointestinal
infection, biliary tract infection,
skin and soft tissue infection,
wound, bone and joint infection,
obstetric gynecological
infection (except vaginal
infection), peritonitis, lacrimal
cystitis, pharyngoma (stye),
tarsadenitis

Complex skin and soft tissue
infections, chronic bronchitis,
diffuse panbronchiolitis,
secondary infection of chronic
respiratory disease, communi-
ty-acquired pneumonia,
bronchiectasis (when infected),
acute pyelonephritis, cystitis,
prostatitis, gonococcal urethritis,
nongonococcal urethritis,
epididymitis , bacterial dysen-
tery, enteritis, adnexitis,
intrauterine infection, bartholini-
tis, blepharitis, sty, dacryocysti-
tis, tarsadenitis, corneal ulcer,
otitis media (excluding preopera-
tive use for chronic cholesteato-
matous otitis media and chronic
otitis media metastasized to
bone), sinusitis, periodontitis,
maxillitis, cholecystitis,
cholangitis

Administration - Dosage

* Standard dosage: 250 to
500mg orally twice daily,
take between meals.

* For severe complex
infections: 750mg twice daily

* Acute infections: Usually 5 to
10 days. Continue treatment
for at least 3 days after
symptoms resolve.

* Standard dosage: 100mg
orally 2 to 3 times daily

* For severe cases or patients
with insufficient response:
200mg orally 3 times daily

Packing Unit

30T/Bottle
500T/Bottle

30T/Bottle
200T/Bottle

ATC
Code

JOIMAO2

JOTMA12



Antifungal Agents

Products

Images i
9 Compositions

Fuzole Cap.

Fluconazole 50mg

Icozole Tab.

[traconazole solid
dispersions 253mg
(as itraconazole 100mg)

Indications

* Acute or recurrent vulvovaginal
candidiasis

* Systemic candidiasis, including
disseminated candidiasis and other
invasive forms (peritoneal,
endocardial, pulmonary, urinary
tract, etc.)

* Cryptococcal meningitis and
extrapulmonary cryptococcosis
(e.g., pulmonary, cutaneous) in:

1. Immunocompetent patients

2. Immunocompromised patients

(including those with AIDS)

3. Organ transplant recipients

4. Patients receiving immunosup

pressive therapies

* Candida vaginitis
* Pityriasis versicolor

* Dermatophytosis (ringworm):

1. Tinea corporis (ringworm of the
body)

2. Tinea cruris (ringworm of the
upper part of the body)

3. Tinea manuum (ringworm of
the hands)

4. Tinea pedis (athlete's foot or
ringworm of the feet)

* Oral candidiasis
* Fungal keratitis

* Onychomycosis (hand and
toenail fungal infections)

* Systemic fungal infections,
such as:
1. Aspergillosis
2. Candidiasis
3. Cryptococcosis (including
cryptococcal meningitis)
4. Paracoccidioidomycosis

Administration - Dosage

*Vaginal Candidiasis: Take 150mg
orally as a single dose.

* Mucosal Candidiasis:

1. Oropharyngeal Candidiasis: Take
50mg orally once daily.

2. Chronic Atrophic Oral Candidia
sis: Take 50mg orally once daily.

3. Other Mucosal Candidiasis: Take
50mg orally once daily. For
refractory mucosal candidiasis,
increase to 100mg orally once
daily.

* Systemic Candidiasis (including
candidemia, disseminated
candidiasis, and other invasive
Candida infections):

1. On the first day, take 400mg

orally as a single dose.

2. From the second day onward,
take 200mg orally once daily,
with the dose increased to a
maximum of 400mg once daily if
necessary.

* Take immediately after meals.

* Short-term treatment:

1. Candidal vaginitis:200mg
twice daily for 1 day or 200mg
once daily for 3 days

2. Pityriasis versicolor: 200mg

once daily for 7 days

3. Tinea corporis, tinea cruris,
tinea pedis (interdigital):

100mg once daily for 15 days

4. Tinea manuum, tinea pedis

(plantar): 100mg once daily
for 30 days or 200mg twice
daily for 7 days

5. Oral candidiasis: 100mg once
daily for 15 days

6. Fungal keratitis: 200mg once
daily for 21 days

* Onychomycosis:

1. Pulse therapy: 200mg twice
daily for 1 week, followed by 3
weeks without treatment.
Repeat for 2 cycles for
fingernail infections and up to
3 cycles for toenail infections.

2. Continuous therapy: 200mg
once daily for 3 months

3. For systemic fungal
infections in immunocompro

mised patients, double the
dose.

Packing Unit

30C/Bottle
100C/Bottle

28T/Bottle
100T/Bottle

ATC

Code

JO2ACO1

JO2AC02
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Musculoskeletal System

Images

Products
Compositions

NP Epison Tab.
Eperisone HCI 50mg

Epison SR Tab.
Eperisone HCI 75mg

Allobone Plus D
Tab.

Alendronate sodium
91.37mg

(as alendronic acid 70mg) /
Cholecalciferol concetrate
powder 53.33mg

(as vitamin D3 5,600I1U)

Serobone Plus Tab.

Risedronate sodium 35mg /
Cholecalciferol concentrated
powder

56mg (as cholecalciferol
5,600 1.U)

19 | etz miZajae

Indications

* Painful muscle spasms
associated with musculoskele
tal disorders: Examples include
cervicobrachial syndrome,
periarthritis, and low back pain

* Spastic paralysis caused by
neurological diseases:
Conditions include cerebro
vascular disorders, spastic
myelopathy, cervical spondy
losis, postoperative sequelae
(including brain and spinal
cord tumors), traumatic
sequelae (such as spinal cord
injury and head trauma),
amyotrophic lateral sclerosis
(ALS), cerebral palsy, spinal
cerebellar degeneration, spinal
vascular disorders, subacute
spinal optic nerve lesions, and
other cerebrospinal diseases

Painful muscle spasms associat-
ed with musculoskeletal
disorders: Cervicobrachial
syndrome, periarthritis, and low
back pain

* Treatment of osteoporosis in
postmenopausal women

* Treatment of osteoporosis in
men

* Treatment and prevention of
osteoporosis in postmeno
pausal women

* Treatment of osteoporosis in
men

Administration - Dosage

50mg per dose, 3 times a day
after meals

Take 1 tablet whole, without
crushing, splitting, or chewing,
twice a day after meals.

* Take 1 tablet once a week.

* Take in the morning with
plenty of water, at least 30
minutes before eating,
drinking, or taking any other
medication.

Take 1 tablet once a week

Packing Unit

30T/Bottle
500T/Bottle

30T/Bottle

4T
(4T/PTP*1)
[Pack

47
(4T/PTP*)
[Pack

ATC
Code

MO3BX09

MO3BX09

MO05BB03

MO5BB07




Antipyretic * Analgesic ¢ Anti-inflammatory

w

Products
Compositions

Acepoin Tab.

Aceclofenac 100mg

Merokcam Cap.

Meloxicam 7.5mg

Loxpain Tab.

Loxoprofen sodium
hydrate 68.1mg

(as loxoprofen sodium
60mg)

Dexifine Tab.
Dexibuprofen 300mg

Indications

Rheumatoid arthritis, ankylosing
spondylitis, osteoarthritis (degenera-
tive arthritis) and periarthritis of the
scapula, toothache, post-traumatic
inflammation, back pain, sciatica,
pain due to non-articular rheuma-
tism

* Short-term symptomatic treatment
for acute exacerbation of
osteoarthritis (degenerative
arthritis) accompanying pain and
ataxia

* Symptomatic treatment of
rheumatoid arthritis

* Symptomatic treatment of
ankylosing spondylitis

* Anti-inflammatory and analgesic for
the following diseases and
symptoms:
chronic rheumatoid arthritis,
osteoarthritis (degenerative
arthritis), back pain, periarthritis

* Anti-inflammatory and pain relief
after surgery, trauma and tooth
extraction

* Antipyretic and analgesic for the
following diseases:
acute upper respiratory tract
infection (including acute upper
respiratory tract infection with
acute bronchitis

* Chronic polyarthritis, rheumatoid
arthritis

* Arthrosis
* Ankylosing spondylitis

* Painful swelling or inflammation
after trauma and surgery

* Aids in the treatment of infections
accompanying inflammation, pain,
and fever

Administration - Dosage

Take 100mg per dose, twice a day,
every 12 hours.

* Take with meals
(maximum 15mg per day).

* For acute exacerbation of
osteoarthritis (degenerative
arthritis): Adults take 7.5mg once
daily, may increase to 15mg if
needed.

* For rheumatoid arthritis and
ankylosing spondylitis: Adults take
15mg once daily. May be reduced
to 7.5mg daily depending on
treatment response.

* For Indications 1and 2:
1. Take 60mg orally per dose,
3 times a day.
2. For single therapy,
Take 60-120mg orally per dose.

* For Indication 3: Take 60mg
orally, in principle, 2 times a day,
with a maximum daily dose of
180mag.

* Take 1tablet orally per dose,
2-4 times a day.

* Do not exceed a maximum daily
dose of 1,200 mg.

Packing Unit

30T/Bottle
500T/Bottle

30C/Bottle
500C/Bottle

30T/Bottle
500T/Bottle

30T/Bottle
300T/Bottle

ATC
Code

MO1AB16

MO1ACO06

MO1AE

MO1AE14
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Antipyretic * Analgesic ¢ Anti-inflammatory

Products

Images -
9 Compositions

Celecok Cap.
200mg

Celecoxib 200mg

Moluming Tab.

Morniflumate 350mg

Mupain SR Tab.

Acetaminophen 650mg
(IR325mg, SR 325mg) /
Tramadol HCI 75mg

Mupain Semi Tab.

Acetaminophen 162.5mg /
Tramadol HCI 18.75mg

Mupain Semi
SR Tab.

Acetaminophen 325mg
(IR162.5mg, SR162.5mg) /
Tramadol HCI 375mg
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Indications

* Relief of symptoms or signs of
osteoarthritis (degenerative
arthritis)

* Relief of symptoms or signs of
rheumatoid arthritis

* Relief of symptoms and signs of
ankylosing spondylitis

* Relief of acute pain in adult (pain
after surgery, tooth extraction)

* Primary dysmenorrhea

* Pain relief, anti-inflammatory for
the following diseases and
symptoms

1. Respiratory diseases (laryngitis,
tracheitis, bronchitis)

2. Otorhinolaryngology (sinusitis,

otitis, tonsillitis, pharynagitis)

3. Osteoarthritis

Moderate-severe acute,
chronic pain

Administration - Dosage

* Osteoarthritis (degenerative
arthritis): Take once daily

* Rheumatoid arthritis: Take 100mg
or 200mg twice daily

* Ankylosing spondylitis (AS): Take
200mg once daily, or 100mg
twice daily. If no effect is
observed after 6 weeks, the dose
may be increased up to 400 mg
daily. If no effect is observed after
6 weeks of taking 400mg daily,
consider alternative treatment
options.

* Acute pain and primary dysmen
orrhea: The initial recommended
dose is 400mg. If necessary, an
additional 200mg may be
administered on the first day.
From the second day onwards, if
needed, take 200mg twice daily.

* As the starting dose, take 300mg
per dose, twice daily.

* Depending on the patient's
condition, the dose can be
increased to a maximum of
700mg per dose, twice daily.

Take 1 tablet per dose, up to 4
tablets per day

(Doses should be administered at
least 12 hours apart).

Take 4 tablets per dose, up to 16
tablets per day

(Doses should be administered at
least 6 hours apart).

Take 2 tablets per dose, up to 8
tablets per day

(Doses should be administered at
least 12 hours apart).

Packing Unit

30C/Bottle
100C/Bottle

30T/Bottle
300T/Bottle

30T/Bottle
100T/Bottle

30T/Bottle
300T/Bottle

30T/Bottle
100T/Bottle

ATC
Code

MO1AHO1

MO1AX22

NO2AJ13



Nervous System

Antihistamines

Images ‘

ara

Products
Compositions

Gabaten Cap.
100mg

Gabapentin 100mg

Enpicept Tab.
5mg

Donepezil HCI 5mg

Enpicept Tab.
10mg

Donepezil HCI 10mg

Products
Compositions

Levotizine Tab.

Levocetirizine HCI 5mg

Bepotatine Tab.

Bepotastine besilate
10mg

Azellas Tab.
Azelastine HCI Tmg

Indications

* Epilepsy

1. Monotherapy (including treatment
of patients newly diagnosed with
seizures): simple/complex partial
seizures with or without second
ary systemic symptoms in
adolescents or adult aged 13 years
or older

2. Adjunctive therapy: partial
seizures with or without second
ary systemic symptoms in children
over 3 years of age or adult

* Neuropathic pain

Treatment of Alzheimer-type
dementia symptoms

Indications

Relief of symptoms associated with

the following conditions:

1. Seasonal and perennial allergic
rhinitis (including persistent allergic
rhinitis)

2. Chronic idiopathic urticaria

3. Pruritus associated with dermatitis
and eczema (in combination with
topical hydrocortisone)

Perennial allergic rhinitis, chronic
idiopathic urticaria, and pruritus
associated with skin conditions
(such as eczema and dermatitis)

Bronchial asthma, allergic rhinitis,
chronic urticaria, eczema (including
atopic dermatitis), and pruritus
associated with skin conditions such
as dermatitis.

Administration - Dosage

* Epilepsy

1. Monotherapy and adjunctive
therapy for patients 13 years of
age or older

- Ist day: 300mg per day

- 2nd day: 600mg per day

- From the 3rd day: 900mg per day

2. Adjunctive therapy for children
aged 3to 12 years

- Ist day: 10mg/kg

- 2nd day: 20mg/kg

- From the 3rd day: 30mg/kg

* Neuropathic pain

- Tst day: 300mg per day

- 2nd day: 600mg per day

- From the 3rd day: 900mg per day

* 5mg once daily before bedtime

* For 4-6 weeks,
take a dose of 5mg.

* After evaluating the clinical
response during this period, the
dose may be increased to 10mg.

* For underweight female patients
85 years of age or older: The
dose should not exceed 5mg per
day

Administration - Dosage

Take 1 tablet once daily, with or
without food.

Take 10mg twice daily.

* Take 1tablet at a time.

* For bronchial asthma, take 2mg
orally twice daily, once after
breakfast and once before
bedtime.

Packing Unit

30C/Bottle
100C/Bottle

30T/Bottle

Packing Unit

30T/Bottle
300T/Bottle

30T/Bottle
300T/Bottle

30T/Bottle
300T/Bottle

ATC
Code

NO2BFO1

NOGDAO2

ATC
Code

ROGAEO9

ROGAX

ROGAX19
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Respiratory System

Products
Compositions

Hederan Syrup

Hedera fluid extract
20mg/mL

=

Mucidin Cap.
200mg

Acetylcysteine 200mg

Esten Cap.
300mg

Erdosteine 300mg

Lpizine Tab.

Levodropropizine 60mg

i

Newkamin Syrup

Pelargonium sidoides 11%
ethanol extract (1-8-10) /
Glycerin mixed solution (8:2)
1716mg/ImL

Mometal
Nasal Spray

Mometasone furoate
0.5mg/mL

Montest Tab.
10mg
Montelukast 10mg

23 | Daehan Nupharm Product List

Indications

Improvement of symptoms in
chronic inflammatory bronchial
disease and relief of acute
respiratory tract inflammation
accompanied by coughing

Difficulty in evacuating sputum
associated with the following
conditions: Acute and chronic
bronchitis, bronchial asthma,
laryngitis, sinusitis, and cystic
fibrosis

Mucolysis and expectoration in
acute and chronic respiratory
diseases

Cough in the following diseases:
acute and chronic bronchitis

Acute bronchitis

* Seasonal allergic rhinitis and annual

rhinitis

* Symptomatic prophylaxis of
moderate to severe seasonal
allergic rhinitis, nasal polyps, acute
rhinosinusitis without severe
bacterial infection

* Prevention and long-term
management of asthma

* Relief of symptoms of seasonal
and perennial allergic rhinitis

Administration - Dosage

* Adults and adolescents 15 years
and older:
100mg three times daily

* Children 4-14 years:
100mg twice daily

* Children 2-3 years:
50mg three times daily

* Acute Disease

1. Adults: 200mg three times daily

2. Children (6-14 years): 200mg
twice daily

* Chronic Disease

1. Adults: 200mg twice daily

2. Children (6-14 years):
100mg three times daily

* Cystic Fibrosis
- Children over 6 years:
200mg three times daily

Take 300mg, 2 to 3 times daily.

Adults: Take 60mg three times
daily, at least 6 hours apart.

* Adults and children over 12
years: 9mL, three times daily

* Children aged 6 to 12 years:
6mlL, three times daily

* Children aged 1to under 6 years:
3mL, three times daily

* For allergic rhinitis and nasal
polyps: Spray twice into each
nostril once daily.

* For acute rhinosinusitis: Spray
twice into each nostril twice daily.

* For individuals aged 15 years and
older: Take 1tablet once daily.

* For asthma patients: Take the
tablet in the evening.

* For allergic rhinitis patients:
Adjust the dosing time based on
the patient's condition.

* For patients with both asthma
and allergic rhinitis: Take 1 tablet
in the evening.

Packing Unit

500mL/Bottle

30C/Bottle
500C/Bottle

30C/Bottle
500C/Bottle

30T/Bottle
300T/Bottle

500mL/Bottle

189
(140 doses)
/Bottle

28T
(7T/PTP*4)
[Pack

ATC
Code

RO5CA12

RO5CBO1

RO5CB15

RO5DB27

RO7AX

RO1AD0O9

RO3DCO3



Anorectic Agents

Products N . . .
Images ‘ Indications Administration - Dosage | Packing Unit é\:;:e

Compositions

I PTM Tab. Take 1tablet once or twice 30T/Bottle >
I Phentermine HCI18.75mg daily. 100T/Bottle =5
(as phentermine fame) * Patients with obesity -og
I Fastin Tab (BMI> 30 kg/m?) 8
) . 30T/Bottle -
Phentermine HCI 37.5mg * Overweight patients Take 1 tablet once daily. 100T/Bottle | AO8AADT ()
(as phentermine 30mg) (BMI > 27 kg/m?) >
. with additional risk factors %
I Phentin Tab. Take 1or 2 tablets 2-3 times 30T/Bottle ':_5..
Phendimetrazine tartrate daily. 300T/Bottle (7))

35mg

Fat Absorption Inhibitors DO

Products
Compositions

ATC
Code

Indications ‘ Administration - Dosage | Packing Unit

Zero B Cap.

s 60mg

Oriistat 60mg Adjunct therapy for weight loss 20C/Bott
ottle

in combination with exercise, 300C/Bottle

Z BC behavior modification, and ) ) AO8ABO1
ero ap. Take 120mg three times daily

lorie restriction for patients . -
120m cd -
- Omg with obesity (BMI > 30 kg/m) or w?th.a fat-containing meal or
within one hour after the meal.

overweight patients (BMI > 27
kg/m?) with additional risk

factors.
Zero B Tab. 90T

@»  120mg (10'}'/PTP*9)
Pack

Orlistat 120mg
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Metabolism Boosters

Images

Images
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Products
Compositions

D-catin Tab.
L-carnitine 330mg

Daien Cap.

Green tea powder 250mg /
Orthosiphon powder 150mg

Cafurin-S Tab.

Ephedrine HCI 25mg /
Caffeine anhydrous 25mg /
Acetaminophen 200mg

Products
Compositions

Luthione Tab.
50mg

Clutathione(Reduced) 50mg

Luthione Tab.
100mg

Clutathione(Reduced) 100mg

Carboglu-X Cap.

White kidney bean powder /
Vitamin B/ Vitamin B2 /
Vitamin B6 /

Vitamin C / Whey calcium

Burning Slim Tab.

Garcinia cambogia /

SNU wonder habanero /
Hydroxypropyl methylcellu-
lose (HPMC)

Indications

Primary and secondary
carnitine deficiency: Myocardial
metabolic disorders associated
with ischemic heart disease,
including angina pectoris and
acute myocardial infarction

Weight loss supplements for
obesity or overweight

Relief of common cold symp-
toms, including sore throat,
cough, sputum production,
chills, fever, headache, joint
pain, and muscle pain.

Indications

Drug addiction

Indications

1. Vitamin B1: Essential for carbohy
drate and energy metabolism

2. Vitamin B2: Essential for energy
production in the body

3. Vitamin B6: Essential for protein
and amino acid utilization; helps
maintain normal blood homocys
teine levels

4. Vitamin C: Essential for:
1) Formation and function of
connective tissue 2) Iron
absorption 3) Protection of cells
from free radicals

The inhibition of carbohydrate
conversion into fat may help
reduce body fat.

‘ Administration - Dosage

Take 2-3g per day, divided into
2-3 doses.

Take 1-2 capsules per dose,
three times daily.

Take 1tablet per dose,
three times daily.

‘ Administration - Dosage

1-3 times daily

(50mg: maximum 6 tablets per
day; 100mg: maximum 3
tablets per day)

Take 2 capsules per dose,
twice daily.

Take 2 tablets per dose, twice
daily.

Packing Unit

90T
(10T/PTP*9)
/Pack

300C/Bottle

60T/Bottle

ATC
Code

A16AA01

AOBAX

RO5X

Do

Packing Unit

300T/Bottle

100T/Bottle

300C/Bottle

180T/Bottle

ATC
Code

VO3AB32



Weight Loss Medications DOOO

Products Administration - Dosage e

Indications Packing Unit

Compositions Code

Tambutine Tab.
200mg

Trimbutine maleate 200mg

Mano-L Tab.

Aloe extract 100mg /
Magnesium hydroxide
500mg/

Ursodeoxycholic acid 10mg

Newcodyl Tab.

Bisacodyl 3mg /
Docusate sodium 16.75mg

Mermad Tab.

Alginic acid 200mg /
Carboxymethyl cellulose
sodium 100mg

Cambel Tab.

Bangpoongtongsungsan
dried extract (4.64->1)
2375mg

Cambel
Double Tab.

Bangpoongtongsungsan
dried extract (4.6->1) 475mg

Naomi Tab.

Banggihwanggitang
dried extract (752-1) 244mg

* Esophageal reflux and hiatus
hernia, gastroduodenitis,
gastric and duodenal ulcers
and associated digestive
disorders (abdominal pain,
indigestion, nausea, vomiting),
irritable bowel syndrome

* Pediatric diseases: recurrent
vomiting, functional gastroin
testinal disorders (constipation,
diarrhea), irritability, sleep
disturbance

Constipation, relief of the following
symptoms due to

constipation: loss of appetite,
abdominal distension, abnormal
intestinal fermentation, hemorrhoids

Relief of the following symptoms
due to constipation: loss of
appetite, abdominal distension,
abnormal intestinal fermentation
hemorrhoids

1

Adjunct therapy for weight loss
through appetite suppression

The following symptoms of a
patient with a lot of subcutane-
ous fat in the stomach and
constipation: accompanying
symptoms of high blood
pressure (palpitations, stiff
shoulders, flushing), obesity,
swelling, constipation

The following symptoms are
observed: pale complexion,
fatigue, excessive sweating,
obesity (characterized by loose
muscles and fat accumulation),
joint pain, and swelling

1/2 to 1tablet at a time,
3times aday

* Adults and children 15 years
and older: Take 1tablet three
times daily.

* Children 11-14 years old: Take
2 tablets twice daily.

* Take with or without food
(before meals, between
meals, or after meals).

* Adults and adolescents 15
years and older: Take 1-2
tablets three times daily after
meals.

* Children 11-14 years old: Take
2/31t011/3 tablets three
times daily after meals.

* Children 7-10 years old: Take
1/2 to 1 tablet three times
daily after meals.

Take 2 tablets per dose, three
times daily.

Take 4 tablets per dose,
three times daily (before or
between meals).

Take 2 tablets per dose, three
times daily (before or between
meals).

4 tablets at a time, 3 times a day
(Take before or between meals.)

500T/Bottle

300T/Bottle

500T/Bottle

300T/Bottle

500T/Bottle

300T/Bottle

360T/Bottle

AO3AAQ05

AOGAB20

A06AB52

AO8AX

AO8AX

AOBAX
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Weight Loss Medications

Pr .. . . .
odung Indications Administration - Dosage | Packing Unit ATC
Compositions Code
0
c
O Cholesten
""B' Soft Cap. Improvement of lipid metabo- e s tren
O lism due to obesity, ake 3 capsules three times
o ; ! . ) B
5 @D  seifowerniazaasmg diabetic and essential hyper- | dally, 30 minutes before meats, | 300C/Bette | €10
@ (as linoleic acid 250mg) / )
E Tocopherol acetate 667mg/ | Cholesterolemia
Pyridoxine HCI 0.67mg
0
7 ) ) )
(o) * Epilepsy: During the first
- week, administer 1tablet in
) .
= Topin Tab. the evening. Gradually
Koy 25mg increase the dose by 25-50
(Y o0 . mg per day every 1-2 weeks,
; Opramate £omg divided into two daily doses.
Prevention of epilepsy and * The recommended mainte 30T/Bottle | \oa a1
migraine nance dose for monotherapy | 100T/Bottle
is 100-200 mg per day.
Topit Tab. * Migraine prevention: During
‘ , the first week, take1 tablet in
Topiramate 100mg .
the evening. Increase the
dose by 1tablet per day at
weekly intervals.
I Depren Cap.
: 10m
[ g Depression, bulimia nervosa,
Fluoxetine HCI11.2mg obsessive
(s luoxetne 1ome) compulsive disorder, premen- The daily dose should not 30C/Bottle | NogaR03
Struaﬁ’ P exceed 80mg. 300C/Bottle
I - Depren Cap. dysphoric disorder
. Fluoxetine HCl 22.4mg
(as fluoxetine 20mg)
Used in conjunction with an
appropriate management
i . rogram for the treatment of )
Py Narex Tab prog Take 2 tablets once daily. 1?6%-;/}?30?:? NO73B04
Naltrexone HCl 25mg alcohol dependence and to ottle
block the effects of exogenous
opioids.
I Histan F Tab.
16mg * Initial dose: Take 1 tablet three
I Betahistine HCl 16mg Vertigo, tinnitus, and fluctuating times daily. 30T/Bottle
hearing loss associated with 300T/Bottle NO7CAO1
I Histan F Tab. Meniere's disease * Maintenance Dose:
24mg 24-48 mg per day
I Betahistine HCI 24mg
I Fine S Tab. Relief of symptoms caused by a
a Bromelain 45mg / cold (acute rhinitis), allergic Take 1tablet three times daily. 300T/Bottle | ROGAAS2
Caffeine anhydrous 20mg / P it
I Diphenhydramine HCI 25mg rhinitis or sinusitis
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Vitamins

Images ‘

Products

Compositions

NP Vita-B Tab.

Benfotiamine 50mg /
Pyridoxine hydrochloride
50mg/

Folic acid 0.25mg /
Cyanocobalamin 0.2mg

NP Selen-C Tab.

Selenium (from dried yeast)
66.66mg/

Ascorbic acid 50mg /

Zinc oxide 3111mg /
Chromium (from yeast)
12.5mg/

Manganese sulfate hydrate
3.07mg

Vita B Tab.

Folic acid 250mcg /
Cyanocobalamin 500mcg /
Pyridoxine hydrochloride
50mg

Aniplus Cap.

Vitamin C / Magnesium
oxide / Crystalline cellulose /
L-Tyrosine

Indications

Supplementation of

Vitamin B1and B6

1. For physical fatigue

2. During pregnancy and lactation

3. For reduced physical strength

during or afterillness

4. The efficacy and effects of the

vitamins contained in this
medicine are as follows:

1) Vitamin B1 (Benfotiamine)

- Alleviation of the following
symptoms: neuralgia, muscle pain,
joint pain (e.g., back pain, stiff
shoulders), beriberi, and eye
fatigue

2) Vitamin B6

(Pyridoxine Hydrochloride)

- Alleviation of the following
symptoms: angular stomatitis
(cracks at the corners of the
mouth), cheilitis (inflammation of
the lips), stomatitis (inflammation
inside the mouth), glossitis
(inflammation of the tongue),
eczema, and dermatitis

* Supplementation of Vitamin C

1. For physical fatigue

2. During pregnancy and lactation

3. For reduced physical strength
during or after iliness

* Supplementation of Zinc
* Supplementation of Selenium

Supplementation of Vitamin B6 is
recommended in the following
cases:

1. During pregnancy and lactation
2. For relief of the following

symptoms when physical strength

is reduced during illness or after
recovery:

1) Angular stomatitis (inflammation at

the corners of the mouth)
) Cheilitis (inflammation of the lips)
) Stomatitis
(inflammation of the mouth)
4) Glossitis
(inflammation of the tongue)
5) Eczema
6) Dermatitis

w N

1. Vitamin C

1) Essential for the formation and
function of connective tissue
Supports iron absorption

2) Helps protect cells from free
radicals

2. Magnesium

1) Essential for energy metabolism
2) Supports the maintenance of
nerve and muscle function

Administration - Dosage

For individuals aged 12 years
and older, including adults:
Take 1tablet twice a day or 2
tablets once a day.

For individuals aged 12 years
and older, including adults:
Take 1tablet twice a day or 2
tablets once a day.

For children aged 8 years and
older, and adults: Take 1 tablet
twice a day.

Take 1 capsule twice daily.

Packing Unit

60T/Bottle

60T/Bottle

300T/Bottle

300C/Bottle

ATC
Code

ATMJA

ANGCB

AT1MJA
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Hair Growth Solution ©

Products S . . .
Indications Administration - Dosage | Packing Unit ATC

Compositions Code

@ T ol | meesmow |
iai u
I Finasteride Tmg 1810 41 day, regardless of meals. JPack

Hair Growth Soluti

Neurological Supplements DO

Images ‘ ACLUe Indications ‘ Administration - Dosage | Packing Unit

ATC

Compositions Code

Gitako Tab. Cognitive decline with symp-
toms of decreased concentra- Take 1tablet once ada

240mg . - v 300T/Bottle | NO6DX02
tion, memory loss, and dizziness | regardless of meals.

Ginko leaf dry extract )
240mg (due to atherosclerosis)
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Vita m i NS Injections

s
'

Bamel

l.i

=

14 ==

Product
Composition

Multivita Inj.

Ascorbic acid 100mg,
Biotin 60mcg,
Cyanocobalamin 5mcg,
Dexpanthenol 15mg,
Ergocalciferol 5mcg (2001U),
Folic acid 400mcg,
Niacinamide 40mg,
Pyridoxine HCI 4.86mg,
Riboflavin sodium
phosphate 3.6mg,
Thiamine HCI 3.8Tmg,
Tocopherol acetate 10mg,
Vitamin A 3,3001U

Vitamin C In;j.
20mL
Ascorbic acid 10g9/20mL

Furmine In;j.
5mg

Fursultiamine HCI
5.46mg/10mL

Hexavita Inj.
Pyridoxine HCI 50mg/2mL

B-colamin In;j.

Hydroxocobalamin
5mg/2mL

Vita-D Inj.

Cholecalciferol
5mg/ImL (200,000IU)

Indication

*Vitamin maintenance therapy
for patients receiving intrave
nous nutrition

* Prevention of vitamin deficien
cy (excluding vitamin K) in
patients with: surgery, severe
burns, fractures, severe
infections or coma

Prevention and treatment of
vitamin C deficiency in cases of
increased vitamin C requirement

Prevention and treatment of
vitamin B1 deficiency, and
supplementation when dietary
intake is insufficient due to
increased vitamin B1 require-
ments

Prevention and treatment
of vitamin B6 deficiency,
and supplementation
when dietary intake is
insufficient due to
increased vitamin B6
requirements

Acute neuritis, polyneuritis,
sciatica, rheumatoid neuropathy,
cervicobrachial syndrome,
myalgia, scapular arthritis,
cancer-related neuropathic pain,
injury-induced neuralgia,
postherpetic neuralgia, and
migraine

* Prevention and treatment of
vitamin D deficiency in
adolescents and the elderly

* Treatment of vitamin D
deficiency in adults

‘ Administration - Dosage

Dissolve the drug in 5mL of
distilled water for injection by
gently shaking, then mix with
500 to 1,000mL of intravenous
glucose solution, physiological
saline solution, or a similar
solution within 5 minutes.
Administer as an intravenous
infusion once daily.

50-1,000mg daily,
administered via SC, IM, or
IV, divided into one or
more doses per day.

Usually 5-100mg daily for
adults, administered via SC,
IM, or V.

For adults, when oral
administration is not
feasible, administer
10-100mg of pyridoxine
hydrochloride daily,
divided into 1-2 doses, via
IM, SC, or IV.

* Adults: Administer 5,000mcg
of hydroxocobalamin once
daily via IM or IV.

* Adjust to a lower mainte
nance dose based on clinical
response.

* Adults: 200,0001U cholecal
ciferol via IM

* Adolescents: 200,0001U
cholecalciferol via IM

* Elderly: 100,0001U cholecal
ciferol via IM

* The total annual dose of
cholecalciferol should not
exceed 600,0001U.

ATC

Packing Unit Code

10V/Pack BO5XC
10V/Pack ATIGAO1
10A/Pack AT1DAO1
50A/Pack ATMHAO02
50A/Pack BO3BA03
10A/Pack A11CCO5
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Minerals

Product
Composition

Image

o) Magnesium
Chiloride In;j.

& 10%

=] Magnesium chloride

| 1g/10mL

Zinc S Inj.
5mL
Zinc sulfate hydrate

22mg
(as zinc 5mg)/5mL

Zinc S Inj.
10mL
Zinc sulfate hydrate

44mg
(as zinc 10mg)/10mL

Selene In;j.

Sodium selenite
pentahydrate
e 1.66mg/10mL

1,

Multitrace Inj.

Zinc sulfate hydrate
439mg/

Cupric sulfate 15.7mg /
Manganese sulfate
308mg/

Chromic chloride
205mcg/

Selenious acid
327mcg/10mL

(il

31 | paehan Nupharm Product List

Injections

Indication

* Treatment of torsades de
pointes

* Treatment of acute hypokale
mia with hypomagnesemia

* Magnesium supplementation
for electrolyte imbalance

* Magnesium supplementation
during parenteral nutrition

* Prevention and treatment of
preeclampsia

Zinc supplementation during
total parenteral nutrition (TPN)

Selenium supplementation for
patients with selenium deficien-
cy who cannot obtain adequate
intake through diet

Supplementation of trace
elements (zinc, copper, manga-
nese, selenium, chromium)
during parenteral nutrition by
central venous access

Administration - Dosage

Treatment of torsades de
pointes: Slow IV infusion of
8mmol magnesium
(equivalent to 2g magne-
sium sulfate)

Follow the doctor's prescrip-
tion, but monitor plasma trace
element levels and use them
as a guideline for dosage
adjustment.

* Administer 100mcg selenium
daily via IM or IV.

* If necessary, the dose may
be increased up to 200mcg
daily.

* Monitor serum selenium
levels to assess treatment
adequacy.

*When administered in
addition to standard total
parenteral nutrition (TPN),
the daily dose must be
limited to 100mcg of
selenium.

Follow the doctor's prescrip-
tion, but monitor plasma trace
element levels and use them as
a guideline for dosage
adjustment.

Packing Unit

10A/Pack

10V/Pack

10V/Pack

10V/Pack

10V/Pack

ATC
Code

BO5XAT

BO5XA18

BO5XA20

BO5XA31



Antioxidants miectins DO Do

Products g . . .
Images " Indications Administration - Dosage | Packing Unit
Compositions

ATC

Code

Supplementation in cases of
increased thioctic acid demand (e.g.,
during intense physical activity),

P

i

f
i

=

Glutathione (reduced)
600mg/
Water for injection 4mL

| i j. i For adults, administer 10-25m
- Cindella Inj Leigh ts.y.ndrome (shut?acuteI . ts, a 9| toapack | meaxor ?
nl Thioctic acid 25mg/5mL necrotizing encephalomyelopatny), once daily via V. ot
in | ototoxicity (due to streptomycin and [
ai kanamycin), and noise-induced g
— . '
(occupational) hearing loss 5_’
Q
k4 Luthione Inj. =
= 800mg )
b Glutathione (reduced)
600mg
v Luthione In;j. -
=] 1200mg ‘ . 10V/Pack
K _ Prevention of neurological In severe cases, administer
e Glutathione (reduced) diseases by cisplatin or similar 600-1,200 mg daily via IM or IV VO3AB32
} 1,200mg . .
chemotherapy infusion.
Luthione Inj.
L 4 600mg with 10V
+10A (Solvents)
, * solvents [Pack

Circulatory System iiections DO DO

ATC
Code

2]
o
<
]
=
(]
q
<
2]
<
0
=
(1]
3

Images ‘ ACLEE S Indications Administration - Dosage | Packing Unit

Compositions

* Primary and secondary
carnitine deficiency

* Myocardial metabolic disorders

A . due to ischemic heart disease: Adults: Administer 2-3g of
Mesocartin Inj. angina pectoris ar_1d acute L-carnitine daily, divided into 10A/Pack A16AA01
. myocardial infarction
s L-camitine 2g/10mL 2-3 doses, via IM or IV.
* Treatment of carnitine
deficiency in patients with
end-stage renal disease
undergoing hemodialysis

4
Product List

Cerebral circulatory disorders
and cerebral dystrophy
Gitako Inj. (cerebrovascular insufficiency),
Ginkgo leaf extract including prain dysfunction
175mg/5mL characterized by: Decreased
cognitive function and alertness,
dizziness, tinnitus

Administer 5-10mL daily via IM

orlV, or15mL IV every 2 days. 25APack | NOBDX02

LT
#iit

2025
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SpasmOIVtic Injections °°

Products
Compositions

ATC
Code

Indications Administration - Dosage | Packing Unit

*1-5g via M or IV
Convulsions in eclampsia,

ine- j. electrolyte replenishment (for * ish-
o Mine-M Inj yte repler ( ‘ For electrglyte replenlsh. 5APack | A120C02
|y Magnesium sulfate 0.5g/5mL hypomagnesemia), and uterine ment: Administer 2-4g daily,
FE-H| ... . .. . .
= rigidity (oxytocic effect) divided into several doses, via

IM or slow IV infusion.

.9
>
o
e
7
®
o
77

Protein Amino Acid rmiections DO

Products
Compositions

ATC

Indications Administration - Dosage | Packing Unit Code

Images

Administer 2mL subcutane-
ously, three times per week for 10A/Pack G02CX
2 weeks (total of 6 doses).

Placein M In;j. Management of menopausal
Placenta extract 2mL/2mL symptoms

G P

Protein Amino Aci

Anti-Malignant-Tumor Agents iiections

Products ATC

Indications Administration - Dosage | Packing Unit Code

Compositions

Administer 900ug/m? (1 vial)
with the provided diluent and

w - P Adjuvanted influenza vaccines
F Thymosin Inj. ) . Ve administer via SC or IM, twice 2v
. ‘ for elderly patients with immu- . +2A (Solvents) | LO3AX
- i Eq Thymosin alpha 11.6mg hosenescence weekly for 4 weeks, starting [Pack
L from the first week of vaccina-
tion.
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Products s . . .
" Indications Administration - Dosage | Packing Unit ATC
Compositions Code

Analgesic Agents iections

Images ‘

This medication, 1,500IU,
* Enhancement of drug penetra- | should be mixed with sterile
tion when administered via SC or | water for injection or normal
IM. saline before use.
! Liporase Inj. . 1. For subcutaneous infusion D
E=H _ * Local anesthetic effect when (large volume subcutaneous 10V/Pack BOGAAOD3 Q,
e Hyaluronidase 1,5001U used for subcutaneous injection. administration) 0
2. For intramuscular injection >
* Promotion of reabsorption of 3. As alocal anesthetic %
excess tissue fluids and blood. 4. For extravasation 2
5. Hematoma (/)]
New-DN Inj. Management and healing Administer 1 vial daily
Polydeoxyribonucleotide of skin graft donor sites by IM or SC. 10V/Pack O3AX
sodium 5.625mg/3mL
Newpien Inj.
) ) To reduce mechanical friction in . . I
Sodium polynucleotide o ) ) Administer up to 5 times within 2mL * 5syr
20mg/ Jon‘!ts through phys.|callrestorat|on 6 months (once weekly) JPack -
Lidocaine HCL monohy- by intra-articular injection
drate 3.2mg/TmL e
2
Collagen-containing material ;
[ used to repair or replace Prefille <
Collapleo defective or damaged ligaments, Please refer to the syringe §
tendons, muscles, and biological | . : (1tube), - o
Attelo collagen 3%/1mL membranes during medical instructions for use. 22G* 2ea
treatments and surgical proce- [Pack
dures
* 20mg per dose, administered
via M or IV.
Newfopam Inj. Forthe symptomatp treatment *If necessary, repeat adminis
" el P of acute pa'ln, espemally tration every 6 hours. 10A/Pack  |NO2BG06
i | eropam mg/zm postoperative pain
¥t * Do not exceed 120mg per
day.
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Musculoskeletal System imiections DOO

ATC

Products Indications ‘ Administration - Dosage | Packing Unit | . .-

Compositions

Images ‘

* 3mg administered intrave
nously over 15-30 seconds,
once every 3 months.

L) Enoib Ini * Patients should receive
npibone Inj. . supplemental calcium and ) .
) Treatment of osteoporosis in . Prefilled syringe
Ibandronate sodium vitamin D. (1 tube)/Pack MO5BA06
monohydrate 3.375mg postmenopausal women

as ibandronate 3mg)/3mL . .
( o *If a dose is missed on the

scheduled day, administer it
as soon as possible, then
resume the regular 3-month
dosing schedule.

Musculoskeletal System

Inj.
L Hvaleumblus Ini One syringe administered
yaleumplus Inj. Treatment for knee osteoarthritis | intra-articularly once a week Prefilled syringe MOSAXO]
e Sodium hyaluronate and shoulder periarthritis for 3 consecutive weeks into (3 tubes)/Pack
10mg/TmL the knee joint or shoulder joint.

* Treatment of Osteoporosis
1. Reduction in the incidence of * Intravenous infusion through
hip, vertebral, and non-verte a vented infusion line at a
bral osteoporotic fractures in constant rate:
postmenopausal women 1. For the treatment of
2. Reduction in the incidence of osteoporosis and
new fractures after low-im treatment/prevention of
B zoedronicnck | IR e | St | e
= Inj. . porosis in osteoporosis: hce yearly (100mL/Bottle) |MOSBACE
Bicew o men 2. For the prevention of JPack
g Zoledronic acid osteoporosis in postmeno
* Prevention of osteoporosis in pausal women: Once every 2
postmenopausal women years
1. Treatment and prevention of 3. For the treatment of Paget's
glucocorticoid-induced disease of bone: Single
osteoporosis intravenous infusion over at
2. Treatment of Paget's disease least 15 minutes
of bone
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Vaccines, Antitoxinss iiections DOO

Products Indications Administration - Dosage | Packing Unit ATC

Compositions Code

Vari-L Vaccine Inj. Reconstitute with the provided

Each vial contains not less Prevention of varicella diluent and administer 0.5mL 10V +10V
than 2,000 PFU of live as a single subcutaneous (Diluents)/Pack
attenuated varicella-zoster injection.

virus (Oka strain)

JO7BKO1

FiEw)
i 1)

* Perform a horse serum
hypersensitivity test using a
1:10 dilution (reconstitute this
medication with the provided
diluent, then further dilute it
10-fold with normal saline).

<
QO
(2]
Q L]
=
(1]
w
>
=)
=‘
=

SUIXO

5
.h-

* Reconstitute this medication
with 20mL of the provided
diluent (0.6% sodium chloride
injection solution).

— Agkistrodon
Z %7 Antivenom Inj.

* As soon as possible,
Treatment of viper bite administer approximately
— Agkistrodon antivenom 6,000 units (20mL) intramus

6,000V cularly or intravenously,
avoiding the area near the
bite site.

5V +5V

(Diluents)/Pack JOBAAD3

* Alternatively, dilute with
normal saline and administer
intravenously.

* If symptoms persist, an
additional dose of 3,000 to
6,000 units (10 to 20mL) may
be given after 2 to 3 hours.
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Other InjeCtionS Injections

ik

oL s

L hﬂ-:ﬂ.

“i';n.l |

L.

Products
Compositions

Licorice In;j.

10mL

Ammonium glycyrrhizinate
26.5mg/

Glycine 200mg /

Cysteine hydrochloride
monohydrate 10mg/10mL

Licorice In;j.
20mL

Ammonium glycyrrhizinate
53mg/

Glycine 400mg/

Cysteine hydrochloride
monohydrate 20mg/20mL

ENG Inj.

Adenosine triphosphate
disodium trihydrate 21.96mg
(as adenosine triphosphate
disodium 20mg)/2mL

Same Inj.

S-adenosyl-I-methionine
sulfate 192mg

(as s-adenosy-I-methionine
100mg)

Newzenil In;j.
2mL

Flumazenil 0.2mg/2mL

Newzenil In;j.
5mL

Flumazenil 0.5mg/5mL
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Indications

Adjuvant therapy for urticaria,
eczema, allergic dermatitis, and
substance use disorders
Improvement of liver function in
chronic liver disease

Myasthenia gravis, heart failure,
chronic liver disease with
impaired liver function,
post-concussion syndrome, and
accommodative asthenopia

Depression

Reversal of central
nervous system sedation
induced by benzodiaze-
pines.

Administration - Dosage

Adults:

Standard dose: 2 to 20mL
intravenously, once daily.

For chronic liver disease: 40 to
60mL intravenously or by
intravenous infusion, once
daily.

When increasing the dose, do
not exceed the maximum daily
dose of 100mL.

The dose should be adjusted
appropriately according to age
and symptoms.

Adults:

1. The usual dose of adenos
ine triphosphate disodium
saltis 5-20mg administered
1-2 times daily via SC, IM or IV.

2. For intravenous administra
tion, mix with 10-20mL of
glucose infusion solution and
infuse slowly over 3-5
minutes.

3. The dose should be adjusted
appropriately according to
age and symptoms.

As S-adenosyl-L-methionine:

1.100-200mg per dose, twice
daily for 15-20 days,
administered via IV or IM.

2. Reconstitute with the
provided diluent before use.

* 1V, IV infusion

* For reversal of anesthesia:
Initial recommended dose is
0.2mg flumazenil, adminis
tered via IV over 15 seconds.

* For critically ill patients: Initial
recommended dose is 0.3mg
flumazenil, administered via
IV (Refer to the product
manual for detailed instruc
tions.).

Packing Unit

25A/Pack

10A/Pack

5V +5A
(Diluents)/Pack

10A/Pack

5A/Pack

ATC
Code

AO5BA

A16AX

NOGAX

VO03AB25




Other InjeCtionS Injections

Products
Compositions

Dinewdex Inj.

Sugammadex sodium
2176mg/2mL

Enpiflu Premix Inj.

Peramivir hydrate
349.4mg (as peramivir
300mg)

Water For
Injection

Water for injection 400mL or
Water for injection 800mL

DHNP Arginine
Premix Inj.

L-arginine hydrochloride
10g/100mL

Indications

Reversal of neuromuscular
blockade induced by rocuronium
or vecuronium

Treatment of influenza A or B
virus infections in adults and
children 2 years of age and older
(Treatment should be initiated
within 48 hours of the onset of
initial symptoms of influenza
infection.)

Solvent for various
injectable preparations

For the acute exacerbation of
hyperammonemia caused by the
following conditions, when oral
administration is not possible, to
lower blood ammonia levels:
Congenital urea cycle disorders:
1. Carbamyl phosphate synthetase
(CPS) deficiency, ornithine
transcarbamylase (OTC)
deficiency, argininosuccinate
synthetase (ASS) deficiency,
argininosuccinate lyase (ASL)
deficiency
2. Lysinuric protein intolerance

Administration - Dosage

* This medicine should only be
administered by or under the
supervision of an anesthes
ologist.

* The recommended dose of
this medicine depends on the
degree of neuromuscular
blockade induced by
rocuronium or vecuronium,
regardless of the anesthetic
regimen used.

* The use of appropriate
neuromuscular monitoring
methods is recommended to
evaluate recovery from
neuromuscular blockade. In
addition, they should be
closely monitored for the
occurrence of adverse
events, including recurrence
of neuromuscular blockade.

* This medicine is administered
as a single dose by bolus
injection. A single dose is
infused rapidly (less than 10
seconds) through an existing
intravenous line.

* This medication is a premixed
formulation.

* One bag (300mg/60mL) is used
as a single dose for adults,
children 2 years of age and older,
and patients with renal impair
ment, only when it can substitute
the appropriate dosage.

* Do not divide or dilute the
contents.

Use an appropriate
amount as a solvent.

Administer 0.2 to 1g of
L-arginine hydrochloride per kg
of patient's body weight as a
slow intravenous infusion over
atleast 1 hour.

Packing Unit

10V/Pack

60mL/Bag

400mL/bag,
800mL/bag

100mL/bag

ATC
Code

VO3AB35

JO5AHO03

VO7AB

BO5XBO1
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Anesthetics

Products
Compositions

Cindella Lidocaine
Plus* Cream

Lidocaine 105.6mg/g

Lidocan Cream
Lidocaine 96mg/g

Pleincell Cream

Hfrim et

; Lidocaine 25mg/g /
- Prilocaine 25mg/g

Fillers

Products
Compositions

Images ‘

o | Cindella
'~ Collagen Boost
PLLA154mg / CMC 46mg

Cindella
Collagen Boost L
PDLLA 170mg / HA 30mg

Pleincell

Hyaluronic acid 24mg /
lidocaine 0.3%/1mL
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Indications

Decreased tactile sensitivity of
the male genitalia

Decreased tactile sensitivity of
the male genitalia

Normal intact skin for local
analgesia, genital mucous
membranes for superficial minor
surgery, and as pretreatment for
infiltration anesthesia

Indications

Skin rejuvenation

Skin rejuvenation and facial
aesthetics

Administration - Dosage

Apply 0.25 to 0.669 topically.

Apply 0.25 to 0.669 topically.

Apply the cream on genital areas
(mucosa and skin) or leg ulcers should
be performed only by or under the
direct supervision of a healthcare
professional.

Administration - Dosage

Mix 5~8mL of sterile saline or sterile
distilled water with the product, mix
by hand for 10~15 minutes or use a
mixer for 10 minutes, then inject using
a 25G cannula (length 38mm or
50mm).

Please refer to the instructions for
use.

Packing Unit

500g/Jar

500g/Jar

450g/Jar

Packing Unit

1V/Pack

Prefilled syringe
30G X 2ea/Pack

Prefilled syringe
27G X 2eafPack

Prefilled syringe
25G X 2ea/Pack



Cosmetics

Products
Compositions

Cindella
Collagen Glow

PLA /50 kinds of nutrients

Indications

Skin rejuvenation

Administration - Dosage

* Remove the caps from both the
stimulator and booster.

* Add the booster to the stimulator
and mix well.

* Use an MTS device or similar tool
across the entire face.

* Apply the mixed solution evenly
over the whole face.

Packing Unit

1V (Booster) +
1V(Stimulator)/Pack
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Health Supplements

Products
Compositions

Ascorbic Acid
39

Ascorbic acid 3g

MSM

MSM 2g

Super Arginine

L-arginine 5,000mg /
L-carnitine /
Pantothenic acid / SNU
wonder /

4 types of vitamin B/

9 types of amino acids

Glutamine

L-glutamine 6,000mg /
L-arginine 1,000mg/ Zinc /
Vitamin A/ Lactoferrin
concentrate /

Milk protein hydrolysate

Immune Alpha

Zinc 2.55mg / Sheep thymus
powder /

MSM / Salmon milt protein
extract powder

Mono Mega 3

EPA 560mg / DHA 250mg /
DPA 68mg / Vitamin E 2.4mg

Ultimate Q10

Coenzyme Q10100mg /
PQQ/ Bio perine / Organic
olive ail

Homocystrol
B-Complex

Vitamin B175mg / Vitamin B2
75mg / Niacin 75mg /
Pantothenic acid 75mg /
Vitamin B6 75mg / Biotin
155mcg / Folate (active form)
400mcg / Vitamin B12
300mcg / Choline 50mg /
Inositol 37.5mg / Bio perine
2.5mg
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Indications

Supplementation of ascorbic
acid

[t may support joint and
cartilage health.

Provides L-arginine and others

Provides L-glutamine and others

* Necessary for normal immune
function.

* Required for normal cell
division.

* May help improve blood
triglyceride levels and blood
circulation.

* May help improve dry eyes
and contribute to eye health.

May help with antioxidant
effects and reducing high blood
pressure.

Provides B-complex vitamins

Administration - Dosage

Take with water or other suitable
beverage.

Take one sachet with water, once a
day.

Take 1tablet with water, once a day.

Take 1 sachet with water, once a day.

Take 1 sachet with water, once a day.

Take 1 capsule with water,
twice a day.

Take 2 capsules once daily with
water.

Take 1 capsule once daily with water.

Take 1 capsule once daily with water.

Packing Unit

30 sachets/Pack

100 sachets/Pack

60 sachets/Pack

120T/Bottle

30 sachets/Pack

30 sachets/Pack

60C (6C/PTP*10)
/Pack

60C (10C/PTP*6)
[Pack

30C/Bottle

60C/Bottle



Health Supplements

Products
Compositions

Ultra Coral
Cal Mag Zinc D

Calcium (Coral) 300mg /
Magnesium 150mg / Zinc
18mg / Vitamin D 15mcg-RE /
Wolf berry extract 10mg /
Shark cartilage 10mg

Neutral
Phyto-C

Vitamin C (calcium) 1,000mg /
Naringin extract / Hesperidin /
Rutin / Rosa canina fruit
extract

Paraotics

Probiotics
10,000,000,000CFU

Vitamin D
Vitamin D3 mixture 5,0001U

Indications

Provides calcium, magnesium,
zinc, and vitamin D

* Essential for antioxidant action
to protect cells from harmful
oxygen species.

* Crucial for the formation and
maintenance of connective
tissue.

* Necessary for iron absorption.

It may promote lactobacillus
proliferation, facilitate smooth
bowel movements, and support
intestinal health.

* |t is essential for the absorp
tion and utilization of calcium
and phosphorus.

* |t is crucial for bone formation
and maintenance.

* It may help reduce the risk of
osteoporosis.

Administration - Dosage

Take 1 capsule once daily with water.

Take 1 capsule once daily with water.

Take 1 capsule with water, twice a
day.

Take 1 capsule with water, twice a
day.

Packing Unit

90C/Bottle

90C/Bottle

60C/Bottle

30 films/Pack
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Daehan Nupharm

Instagram

Daehan
Nupharm

Headquarter(Factory)
66, Jeyakgongdan 1-gil, Hyangnam-eup, Hwaseong-si, Gyeonggi-do, Republic of Korea

Daehan Nupharm Industry-University-Research Center
20, Changeop-ro 57beon-gil, Sujeong-gu, Seongnam-si, Gyeonggi-do, Republic of Korea

https:// www.dhnp.co.kr/en/




